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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
7 30 10 630334 3455.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 630334 3455.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 630334 3455.01 DFT-s-OFDM BPSK 24@0 see graph PASS
77 30 10 630334 3455.01 DFT-s-OFDM QPSK 24@0 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM BPSK 1@23 see graph PASS
7 30 10 636332 3544.98 DFT-s-OFDM QPSK 1@23 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM BPSK 24@0 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM QPSK 24@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM BPSK 128@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM QPSK 128@0 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM BPSK 1@132 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM QPSK 1@132 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM BPSK 128@0 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM QPSK 128@0 see graph PASS
77 30 100 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM BPSK 1@272 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@272 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM BPSK 270@0 see graph PASS
77 30 100 633334 3500.01 DFT-s-OFDM QPSK 270@0 see graph PASS
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

Software Version: 23.06.1602

FR1 N77 MIMO-Ant 1

Frequency Stability

B’;‘Ed (iﬁf) Ba?'\g:'vzi?th Arfen ('Jag) Modulation RB De\(/|i_|azt)ion Verdict ~ Environment
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 16.6 PASS NV
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 17.6 PASS Lv
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 14.1 PASS HV
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 15.5 PASS -30C
7 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 15.8 PASS -20°C
7 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 15 PASS -10C
7 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 17.7 PASS 0C
7 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 13.9 PASS 10C
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 17.8 PASS 20C
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 14.7 PASS 30C
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 16.3 PASS 40°C
77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 134 PASS 50C

IMAX(Af)| = 17.8 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)] 3450.788422 = 3450 MHz PASS
fH + |[MAX(A)] 3548.638389 = 3550 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

77 30 20 633334 3500.01 DFT-s-OFDM PI/2 BPSK 50@0 4.12 13 PASS

77 30 20 633334 3500.01 DFT-s-OFDM QPSK 50@0 5.78 13 PASS
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 30 10 633334 3500.01 CP-OFDM QPSK 24@0 8.5621 9.556
77 30 10 633334 3500.01 CP-OFDM 16 QAM 24@0 8.5769 9.541
77 30 10 633334 3500.01 CP-OFDM 64 QAM 24@0 8.6021 9.892
77 30 10 633334 3500.01 CP-OFDM 256 QAM 24@0 8.5709 9.564
77 30 15 633334 3500.01 CP-OFDM QPSK 38@0 13.561 14.73
7 30 15 633334 3500.01 CP-OFDM 16 QAM 38@0 13.547 14.42
77 30 15 633334 3500.01 CP-OFDM 64 QAM 38@0 13.59 14.65
77 30 15 633334 3500.01 CP-OFDM 256 QAM 38@0 13.544 14.82
77 30 20 633334 3500.01 CP-OFDM QPSK 51@0 18.248 19.34
77 30 20 633334 3500.01 CP-OFDM 16 QAM 51@0 18.235 19.43
77 30 20 633334 3500.01 CP-OFDM 64 QAM 51@0 18.24 19.32
77 30 20 633334 3500.01 CP-OFDM 256 QAM 51@0 18.18 20.11
77 30 25 633334 3500.01 CP-OFDM QPSK 65@0 23.224 24.58
77 30 25 633334 3500.01 CP-OFDM 16 QAM 65@0 23.22 24.27
77 30 25 633334 3500.01 CP-OFDM 64 QAM 65@0 23.198 25.72
77 30 25 633334 3500.01 CP-OFDM 256 QAM 65@0 23.196 24.48
77 30 30 633334 3500.01 CP-OFDM QPSK 78@0 27.783 29.25
7 30 30 633334 3500.01 CP-OFDM 16 QAM 78@0 27.767 29.36
7 30 30 633334 3500.01 CP-OFDM 64 QAM 78@0 27.872 29.84
7 30 30 633334 3500.01 CP-OFDM 256 QAM 78@0 27.792 29.71
7 30 40 633334 3500.01 CP-OFDM QPSK 106@0 37.792 39.65
77 30 40 633334 3500.01 CP-OFDM 16 QAM 106@0 37.83 39.34
77 30 40 633334 3500.01 CP-OFDM 64 QAM 106@0 37.824 40.12
77 30 40 633334 3500.01 CP-OFDM 256 QAM 106@0 37.882 39.36
77 30 50 633334 3500.01 CP-OFDM QPSK 133@0 47.494 49.2
7 30 50 633334 3500.01 CP-OFDM 16 QAM 133@0 47.485 49.37
7 30 50 633334 3500.01 CP-OFDM 64 QAM 133@0 47.551 49.0
7 30 50 633334 3500.01 CP-OFDM 256 QAM 133@0 47.464 49.13
7 30 60 633334 3500.01 CP-OFDM QPSK 162@0 57.748 59.81
77 30 60 633334 3500.01 CP-OFDM 16 QAM 162@0 57.871 60.2
77 30 60 633334 3500.01 CP-OFDM 64 QAM 162@0 57.914 60.02
77 30 60 633334 3500.01 CP-OFDM 256 QAM 162@0 58.003 59.64
77 30 70 633334 3500.01 CP-OFDM QPSK 189@0 67.519 69.69
7 30 70 633334 3500.01 CP-OFDM 16 QAM 189@0 67.384 69.73
7 30 70 633334 3500.01 CP-OFDM 64 QAM 189@0 67.409 69.68
7 30 70 633334 3500.01 CP-OFDM 256 QAM 189@0 67.555 69.69
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77 30 80 633334 3500.01 CP-OFDM QPSK 217@0 77.426 79.9
7 30 80 633334 3500.01 CP-OFDM 16 QAM 217@0 77.471 80.3
7 30 80 633334 3500.01 CP-OFDM 64 QAM 217@0 77.351 79.91
7 30 80 633334 3500.01 CP-OFDM 256 QAM 217@0 77.401 80.05
7 30 90 633334 3500.01 CP-OFDM QPSK 245@0 87.483 90.27
77 30 90 633334 3500.01 CP-OFDM 16 QAM 245@0 87.33 90.18
77 30 90 633334 3500.01 CP-OFDM 64 QAM 245@0 87.57 90.24
77 30 90 633334 3500.01 CP-OFDM 256 QAM 245@0 87.714 90.28
77 30 100 633334 3500.01 CP-OFDM QPSK 273@0 97.487 100.5
7 30 100 633334 3500.01 CP-OFDM 16 QAM 273@0 97.355 100.3
77 30 100 633334 3500.01 CP-OFDM 64 QAM 273@0 97.486 100.5
77 30 100 633334 3500.01 CP-OFDM 256 QAM 273@0 97.56 100.6
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QAM_Outer_Full_Mid_CH

Aiten. 3068

#Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : WYPH700B
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Report No. : FG480204U

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

Center 3.50001 GHz
#Res BW 620,00 kHz

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 620,00 kHz

Total Paver

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : WYPH700B
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 2.4000 MHz" Span 140 MHz| [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

#Video BW 2.4000 MHz" Span 140 MHz| [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A4-13 of 32
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 2.7000 MHz" Span 160 MHz| o #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| [Center 3.50001 GHz #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A4-14 of 32
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 3.0000 MHz" sp | [Center 3.50001 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| [Center 3.50001 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A4-15 of 32
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FAX: +86-755-8637-9595
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samranss. FCC RF Test Report

Report No. : FG480204U

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 35000 GHz #Video BW 3,000 MHz' Span 200 MHz
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

(Center 3.5000 GHz #Video BW 3.0000 MHz"

#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Scale/Div 10.0 B

(Center 3.5000 GHz #Video BW 3.0000 MHz"
#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : WYPH700B
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
7 30 10 630334 3455.01 DFT-s-OFDM BPSK 1@0 see graph -
77 30 10 630334 3455.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 630334 3455.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 630334 3455.01 DFT-s-OFDM QPSK 1@0 see graph -
77 30 10 630334 3455.01 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 10 630334 3455.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph
77 30 10 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph -
77 30 10 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM BPSK 1@0 see graph -
77 30 10 636332 3544.98 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 636332 3544.98 DFT-s-OFDM QPSK 1@0 see graph
77 30 10 636332 3544.98 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 10 636332 3544.98 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 50 631668 3475.02 DFT-s-OFDM BPSK 1@0 see graph -
7 30 50 631668 3475.02 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 631668 3475.02 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM QPSK 1@0 see graph
77 30 50 631668 3475.02 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 631668 3475.02 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph
7 30 50 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph -
7 30 50 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM BPSK 1@0 see graph
77 30 50 635000 3525.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 635000 3525.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 635000 3525.0 DFT-s-OFDM QPSK 1@0 see graph -
7 30 50 635000 3525.0 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 50 635000 3525.0 DFT-s-OFDM QPSK 1@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number 1 A4-17 of 32
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204U

77 30 100 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph -
7 30 100 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph -
7 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number 1 A4-18 of 32
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«amranas. FCC RF Test Report Report No. : FG480204U
N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB Left Low CH  OFDM_BPSK_Edge 1RB Left Low CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n 0 g Type: Power (RMS)
RT . [CowpngDC 0 o g G e

v 1688 0B
Ref Level 30.00 dBm ScaleDiv 10 d8

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Y Function
34T dBm

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput g Tyoe: o (RM KEYSIGHT ot R g Type: Powe (RMS

T an L T C o
Aign 1 " ) Tg: Free Run .

Video BW 3.0 MHz" 9 Video BW 3.0 MHZ' Stop 35.500 GHz|
3 Sweep 26.7 ms (40001 pis)|

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
dBm i 3 Em
G103 2
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n 0 g Type: Power (RMS)
RT . [CowpngDC 0 o g G e

v 1688 0B
Ref Level 30.00 dBm 3 Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Vaiue Function
i m

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput g Tyoe: o (RM KEYSIGHT ot R g Type: Powe (RMS

T an L T C o
Aign 1 " ) Tg: Free Run .

Video BW 3.0 MHz" 9 Video BW 3.0 MHZ' Stop 35.500 GHz|
3 Sweep 26.7 ms (40001 pis)|

Function Function Width Function Vaiue e Trace Sc Y Function Functian Width Function Vaue
dBm i 3 ST AT dBm
dEm 2z
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_BPSK_Edge 1RB_Left High CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n 0 g Type: Power (RMS)
RT . [CowpngDC 0 o g G e

v 1688 0B
Ref Level 30.00 dBm 3 Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

mm| :nghinll

KEYSIGHT lnput 2 0 KEYSIGHT ot R g Type: Powe (RMS

AT o o A C -
Aign ) Tg: Free Run

Video BW 3.0 MHz" 9 Video BW 3.0 MHZ' Stop 35.500 GHz|
3 Sweep 26.7 ms (40001 pis)|

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
dBm i 3 Em
CL: 2
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N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT I o At » s P I
Couping DC 0 i " g i » I -

RT o N b A

o 1898 0B

Ref Level 30,00 dBm 3 Scale/Div 10 4B

¥
B e

start 30 MHz Video BW 3.0 MHZ' Stop 35.500 GHz|

Sweep 20.7 ms (40001 pts)]

Function

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

mm| :nghinll

KEYSIGHT lnput 2 0 KEYSIGHT ot R g Type: Powe (RMS

AT o o A C -
Aign ) Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Function Width Function Vaiue Function Functian Width Function Vaue

Em
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